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FACE PLATE, ARM COVER, BASE




ik, £k, AN—2
FACE PLATE, ARM COVER,BASE

hedr=] _,l—_-i —| — | |

No. P;“;;i’g o Y fﬁ oz DESGRIPTION
‘"|lw|xm|o|w| @

1 34702 o I T T 1 iR FACE PLATE
2 8093 ) I P A e 1 |EHutk SCREW 9/64X40
3 19098 K| k| K| % | * 1 |[EHIE(T) SCREW 9/64X40
4 10551 # | x| * | * 1 | KRS OIL GUARD
5 10650 Lk k] x| 1 |KFEHSLE SCREW 3.4X36 L=6
6 17602 *|x|*x|*|x| 1 |LEi ARM TOP COVER
7 15061 # k||| x| 1 |[EREEERTE OIL REGULATOR PIN
8 17110 x| - *x|-]- 1 | KFEhA— T/T LEVER COVER
8 34817 —|*|-{*|*| 1 |EFH/ — T/T LEVER COVER
9 6031-02 | *| *|*]|*]|* 1 | XFEH/A—1E SCREW 11/64X40 L=9
10 15057 k| kx| x| 1 |ESEEERSE AL OIL REGULATOR DIAL
11 8009 k[ k| * | x| 1 |EHEMA/VILL SCREW 15/64X28 L=15
12 15058 (k| &% % 1 |#SHEETE OIL REGULATOR SHAFT
13 15059 ¥kl x| x| 1 |EEERRTIY SPRING FOR 15058
14 11007 |k k]| x| 1 [HEREE OIL LEVEL INDICATOR
15 11006 * x| x| *k[x| 1 | FiRHE TOP ARM THREAD GUIDE
16 13076-02 [ * | * | *[*|*]| 1 |LEiRfuiEr vk NUT (SILVER)
17 15007 ¥ k| % *|x| 7 |E#ut SCRELW 9/64X40 L=10
18 15038 k| x|x|x| 1 | FHRILE ARM TOP COVER RUBBER
19 15004 k] k| x| % 1 | EHly—k vty ARM TOP COVER GASKET
20 15086 # k]| x || x| 1 HFSGR AR OIL VIBRATOR
21 15007 k| x|*]|x| 1 |HFTFSHRARL SCRELW 9/64X40 L=10
22 11142 ®lk kx| x| 1 FABAESRARTY v— WASHER
23 11004 *| kx| x| x| 1 |hFEERSLY OIL VIBRATOR WEIGHT
24 10597 *lxxlx x|l 1 HEREHRSLYIE SCREW 1/8X40 L=3.3
25 13755 ¥ k| k| x| 1 | EEPEARILER AT OIL PIPE
26 13754C | *|*|*|*|%| 1 |Fo—iFa—T-ms @ OIL TUBE AND OIL WICK COMPLETE
27 30022 ¥k x|k 1 |[452F OIL TUBE CLAMP
28 15087 ¥|®%|*|x|x| 1 |[Fzo—)L/14T0z OIL TUBE LETAINER
29 6333 *lx|*x|*x|*x| 1 |EZ—)/qFBZI1E SCREW 9/64X40 L=6.5
30 17094 x| =f*x[=]-] 1 |2Yoa— CYLINDER
30 17516 —|*{-]-]- 1 |2Us— CYLINDER
30 17555 - =1-=1*[*] 1 [2yss— CYLINDER
31 17647 *[klx|l*x[x] 1 |R—2 MACHINE BASE
32 17037 ¥ x| xf*x|x| 1 Ih% (HESR) OIL PAN
33 13004 ¥lxpkfok|*] 1 |ERFGVIN) (HESD) BED HINGE
33 13436 ®lFpF x| 1 |BRFEGYN) (RER) BED HINGE
34 37100 ¥ ¥k [k x| 6 [HRFIGYNR) (HRER) SCREW M6X1 L=10
34 13440 ¥ x|+ | x| x| 8 [$RFEFEBYN) MES) SCREW M6X1 L=12
35 13006 ¥k xlx1x| 1 |8 (MES) BED CLAMP
36 19403 ®lkp x|+ x) 1 (8iF (FfHES) HINGE SCREW 1/4X28
37 13388-A | * | *[*|x|x| 1 |[88:K)LEM6x1) (HHES) BED CLAMP SCREW M6
38 13008 ¥ (kx| xf 1 [RKELETvr— (HESR) WASHER
39 30046 k| *| %] % 1 |7—RE1E SCREW M4X0.7 L=4
40 13096 ¥ ¥+l *x|x| 4 |M/phRLC HER) SCREW 5/16X18 L=75
40 13096-N | * | *|*|*x|[*x| 4 |M/phhUCFHvk HER) NUT 5/16X18
40 13096-W [ * | *|x[*|*x| 4 |M/hRCTvir— (HER) WASHER
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PULLEY, ARM SHAFT, THREAD TAKE-UP LEVER
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PULLEY, ARM SHAFT,

THREAD TAKE-UP LEVER

. _ .

No. | #@ES —|1T|T L | B4 s DESGRIPTION
PARTS NO. % g g g g QTY

1 17010C [ *|—|*|-|- 1 | X¥(G=) 48 T/TAKE-UP LEVER COMP.

1 18244C |- | #|-|#|=* 1 |EFEG=) 4 T/TAKE-UP LEVER COMP.

1-1 17010 * [ —| * -1 1 |EX®E THREAD TAKE-UP LEVER

1-1 18244 x| =] %] * 1 P THREAD TAKE-UP LEVER

1-2 15013 k| k| x| % 1 | RKEEY T/T/LEVER HINGED STUD

1-3 10523 * k| k| x| % 1 |#EISIED N/BAR CONN. CRANK STUD

1-4 10529 % I Y e 1 | XFERE T/T/LEVER DRIVING STUD

1-4 | 15026 |- *] 1 [EFEHE T/T/LEVER DRIVING STUD

1-5 | 10528 kx| x| x| 1 |$H4EISLY NEEDLE BAR CONN. CRANK

2 11042 k|| * x| 1 | KFEEHK 6X6 OIL WICK 6X6 L=80

3 10524 w | k| k| x| % 1 |XFEELE SCREW 6.75X24 L=6.5

4 10728 # x| x|[*+|*]| 1 |EKFEHEHE 6X6 OIL WICK 6X6 L=20

5 19414 | *| x| *|x| 1 |959F—avhi CRANK MOTION CAM

6 19415 AFIEIEEE: 1 |ALdk (A) SCREW 1/4X28

7 19416 *|k|*|*|x| 1 |HLI®) SCREW 1/4X28 L=14

8 19417 * | k| k| *| * 1 |#HESZHEIE (A) SCREW 1/4X28 L=6.5

9 19418 | x| x| x| 1 |#HEIFIE L B) SCREW 1/4X28 L=4.5

10 10726 # k]| x|x|x| 1 |$HEISOEHE 6X6 OIL WICK 6X6 L=30

i 15038 ¥ | x| * | x| 1 |EHEITUOE R FACE PLATE RUBBER

12 19504 x| x|*| x| 1 |E#hmiz SCREW PLUG

13 15033 x| || x| 1 | E#EhES 12X12 OIL WICK 12X12 L=80

14 17132 x| *|*x|x| 1 |L#h ARM SHAFT

15 10563 # % | *x|x| 1 |EEFIAZILTYIr— WASHER

16 70007 x| x| x| 1 | LE#HETASIL A/SHAFT BUSHING(FRONT)

17 10571 | x| [*|%]| 1 | LEEETAZILIE SCREW 6.75X24 =20

18 10725 **|*x|*x|x| 2 |ESFIARILTIILE OIL FELT

19 18008 k| x| x| 1 |[EshhfEARL A/SHAFT BUSHING(MIDLE)

20 10571 ¥k f*|x|x| 1 | L&hdRIAR/LIE SCREW 6.75X24 1=20

21 10725 (k| x|*| x| 1 [E#BPARILTIIILK OIL FELT

22 19506 ¥ x|*x|x| 1 |Lé#hS5— ARM SHAFT COLLAR

23 23637 ¥ *|*|*x|x| 2 |E#HS—it SCREW 1/4X28 L=15

24 10571 TIRIEIEAE 1 | E#EAFLIE SCREW 6.75X24 L=20

25 13081 k|| *| x| 1 | EEEARILTIILE OIL FELT

26 19505 *|k|*|*|x]| 1 [F—y—H LKL ARM SHAFT SCREW

27 17015C | * | *|*|*|*| 1 |[F¥—h/—(L) # GEAR COVER(UPPER) COMP

27-1] 17015 | k| %] x| * 1 | ¥v—hi—(Lk) GEAR COVER (UPPER)

27-2| 17016 x| k| *| x| %] 2 |[Fy—h/—(L)ik SCREW 9/64X40 L=10

28 17017C | *|*|*|*|[*| 1 |F#gEvy— @ A/SHAFT GEAR W/SCREWS

28-1| 17017 AEIEIEAE 1 | E#¥v— ARM SHAFT GEAR(SPIRAL)

28-2| 17018A | *|*|*|*|[*| 1 |E&FVv—I1tA) SCREW 1/4X40 L=8

28-3| 17019A | *|*|*|*|%| 1 |E##¥v—it@B) SCREW 1/4X40 L=7

29 17013 ¥ x| *| %] 1 | LE#HEA2L A/SHAFT BUSHING (REAR)

30 18470 IEIEIEIE: 1 | F—=— MACHINE PULLEY

31 10576 AEIEAEIE 1 |F—Y—1kA) SCREW 15/64X28 L=21

32 10579 ¥ |®|*x|%x| 1 |F—1Y—ILB) SCREW 15/64X28 L=20

33 11012 x| kx| x| 1 |JHERENEE 6X6 OIL WICK 6X6 L=120

34 15034 ¥ x| x| x| 1 |HEAERACT 3X5 VINYL PIPE 3X5 L=20

35 10729 * kx| x| x| 1 [ EBHETARILIEE 6X6 OIL WICK 6X6 L=45
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NEEDLE BAR ROCKING MECHANISM
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NEEDLE BAR ROCKING MECHANISM

SR el Bl U
No. | S@ES =1L L35 L o2 DESGRIPTION
PARTS NO. g g g g g QTY
1 17611 # | k| k| | * 1 |#HELE N/BAR ROCK FRAME
2 34712 x| x| x|*|*| 1 |#HELEEY PIN FOR ROCK FRAME
3 10726 IR EAES RS 1 |[#HEXEEHES 6X6 OIL WICK 6X6 L=30
4 10525 x| *| || 1 |#HELEEIE SCREW 6.75X24 L=9
5 15031 | k| k[ k| ok 1 |#HELEHEE 6X6 OIL WICK 6X6 L=300
6 34721 #|*|x|x|x| 1 |EhiE PRESSER BAR GUIDE
7 8100 ¥k x[*]|*x| 2 [|[fehiiribdal SCREW 9/64X40 L=6.5
8 34723 | x| x[*|x| 1 |[45—N0 ROCK FRAME BRACKET
9 27174 ¥ *|*|*|[*| 2 |445—JLIE SCREW M4X0.7 L=10
10 30078 ¥l x kx| 2 |Af5—J)LilkTyiv— WASHER
11 16703 AEIEIEAE; 1 |$tE NEEDLE BAR
12 15089 kx| 1 |[$HERE N/BAR THREAD GUIDE
13 B140553 || *|*|[*|*| 1 |8tk SCREW 1/8X40 =45
14 NO116 [ =1*|*{*| 1 [|& DPX17 (#16) NEEDLE DPX17 (#16)
14 NO118 *|x[-|-|-| 1 |84 DPX17 (#18) NEEDLE DPX17 (#18)
15 19426 ® x| kx| x| 1 |SHEfE NEEDLE BAR CONN.STUD
16 13365 # 1k x| x| x| 1 |EHHEREHEDHHRL PINCH SCREW M4X0.7 L=9
17 10726 k| kx| x| 1 |$HEEREHS OIL WICK 6X6 L=30
18 17615 ¥ kx| %% 1 |EFEUE UPPER FEED SHAFT ASSEMBLY
19 11876 x| k| x| x| x| 1 | EXEYEEHRL SLIDE BLOCK STUD SCREW
20 11877 x| x| x|*]|%x] 1 |EEYERE SLIDE BLOCK
21 11876C | *|*|*|*x|x| 1 |FXYEEhl @ SLIDE BLOCK COMPLETE
22 10581 ® kx| xfx] 1 | FEYFEE RCIE SCREW 7/32X32 L=1
23 17632 x| —|x|=|=-1 1 |EE FEED ROCK SHAFT CRANK
23 17672 x| = x|*| 1 |EE FEED ROCK SHAFT CRANK
24 10519 *| x| x|x|*x| 1 | EE&EHRL PINCH SCREW 6.75X24 L=17.5
25 17634 # x| x|x]|x| 1 |EEOVFRLAL SCREW 6.75X24 L=10.5
26 17633 *[ -1k -1-| 1 [EEOyF CONNECTION ROD
26 17673 | *|-|*]|*| 1 |E&EOuR CONNECTION ROD
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PRESSER FOOT MECHANISM
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Rz Bk
PRESSER FOOT MECHANISM

0 2 —|— 1] #

e | HIRESS SlAS 1315 b oL DESCRIPTION

PARTS NO. g g Eog g g QTY
1 17605 ®|# [+ 1 |HAFEFRLC THUMB SCREW 1/2X28
2 17604 I ESENE S 1 |4ty NUT 1/2X28
3 17606 % | * ||| 1 |[WZEFASHRC P/BAR REGULATING SCREW
4 17608 IR RS 1 |REZEATYTEY SPRING PIN
5 10540 x| x| x| 1 |iBziE PRESSER BAR
6 18648 S AEAEIERE: 1 ||BREITUY PRESSER BAR SPRING
7 17607 kx| x| x| x| 1 |[JBXEITULS0N SPRING
8 17609 k| kx| x| 1 |IRXETARL BUSHING
9 10761 kx| x|k x| 1 |WIETA2LLE SET SCREW 6.75X24 L=11
10 18479 x| x| x| 1 |IPxiEfHES P/BAR LIFTING BRACKET
11 19518 kx| x| x| 1 [HIXFREHGOLRL PINCH SCREW 11/64X40 L=14
12 10546-A | *|*[*[*|*x]| 1 |BIFEBRETIR TENSION RELEASE SLIDE
13 10547 ®lx k] x| 1 [HBEXHFRETRIER TENSION RELEASE SPRING
14 10541 x|kl x| 1 |WzIEER POSITION GUIDE BRACKET
15 31533 x| xlx|x|*x] 1 |HAHBEEAL PINCH SCREW 5/32X40 L=6.5
16 34828 *|x|x{*x|*x| 1 |[KOFFEAREHRC SCREW
17 34717 ¥ lx|x|x|%x| 1 [{OFFERHF— BELL CRANK STUD COLLAR
18 34719 kx| k|x|x| 1 |[<OFEAR B/C STUD GUIDE PLATE
19 34720 x| x|*|*x|x]| 2 |[<\ODFEEARRILE SCREW M6X1 L=12
20 34718 x|k |x|x|x| 1 [(DFEANE B/C STUD GUIDE BLOCK
21 30601 ¥ x| x|x|*x| 2 [{OFEFEAEL SCREW M5X0.8 L=10
22 36729 x| x| x| x| 1 | P/BAR POSITION GUIDE
23 15568 kx| k| x| 1 |EREIL SET SCREW M6X1 L=8
24 10548-A | *|*|*|*|x| 1 [BzEHE=FELILSE BRACKET GUIDE BLOCK
25 10519 * x| x|*x| x| 1 |HIERSFERALESLERE SCREW 6.75X24 1L=11.5
26 15111 |k k| *x|*| 1 |FTEL 2.5mm L=8 STRAIGHT PIN (2.5 X 8)
27 10659 * kx| *|x| 1 |[HBEEFL/AA— P/BAR LIFTING LEVER
28 10660 ¥ x| x|*x|*x| 1 |LAA—=FERl LIFTING LEVER SCREW
29 17083 - -]*[*|-] 1 [9#8Z(9mm) L/PRESSER FOOT (9 mm)
29 10796-S | *|*|-|-|1-| 1 |4 BX (ZEPHFY) LIFTING PRESSER FOOT
29 17083-A | -|-|-|-|*| 1 [|##8Z(9mm) L/PRESSER FOOT (9 mm)
30 10749 ®| % |*|x|*| 1 |[FBILE(H-FLH) FINGER GUARD SET SCREW
31 10677 * k| *k|*] x| 1 [HFZUETYv— WASHER
32 19470 EIEIEIE 1 | ZaH—H—F FINGER GUARD
33 10664 o IO Y I 1 |4MBRZ LR SCREW
34 13056-A |[*|*|*|*x|*x] 1 |5 FOOT LIFTING LEVER
35 10712 #|*|*|*x|*x| 1 |31k HINGE SCREW 6.75X24 L=6.9
36 11387 xxxx|x| 1 [FlEi LIFTING LEVER SPRING
37 13057 ¥k k||| 1 |5 LIFTING LEVER STOP
38 13058 *|*k|*%|*%|*x| 1 |5%RhC SCREW 6.75X24 L=29
39 13084 *|*|*k|*|*x| 2 |52Fuk NUT 6.75%24
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L&Y
UPPER SHAFT MECHANISM

No. Piﬁ:;;%ri) T g é é § ﬂff o DESCRIPTION
‘lo|lm |||

1 17100 #|xl*k|x|x| 1 |[hZ EFhHL LIFTING ECCENTRIC CAM

2 10566 |kl k|k|x| 2 |[hRZ FFHLIE SCREW 1/4X32 L=55

3 10772C | * | % | % | * | * 1 | EEREOYE L/E/CONECTION W/BEARIG

4-1 10772 ¥ *]*] x| 1 | BEELOVE L/ECCENTRIC CONNECTION

4-2 10773 ¥x|x|*x|*| 1 |Z—FRAF7YLH NEEDLE BEARING

5 10776 AEIEIEIE: 1 | EEEO VR vk WING NUT

6 10774 k|| x| 1 | EESEOVENAA4T ECCENTRIC CONN. COLLAR

7 19419 IR 1 | EFHLEHS LT L/E/CONNECTING CRANK

8 19420 k[ kx| %% 1 | EFHALEESILHRL PINCH SCREW 1/4X28 L=16

9 10775 k| k| x| 1 |[EEZEOVFERC ECCENTRIC CONN. SCREW

10 12136 # |kl k[*] x| 1 | FEEOVFEBRCTYyoy— |WASHER

11 19425 AR 1 |i&Eh LIFTING ROCK SHAFT

12 10514 ¥kl x[x| x| 2 |iEdHAaL L/ROCK SHAFT BUSHING

13 19516 ¥ lk|xl*x| x| 1 |iEEHE LS vk NUT

14 16709 k| ®|*|*|*| 1 |#EE#HE Al SCREW

15 10728 kxR x| k| 1 |HEEERCES OIL WICK FOR STUD 6X6

16 10558C | *[*|*|*|*| 1 |[{O=Ftyk3a4 LIFTING ROCK SHAFT COMP.

16-1| 10557 kx| x| x| 1 [KDOFEEK) L/BELL CRANK LINK

16-2| 10558 ¥ *|x|x|x| 1 |[<o= LIFTING BELL CRANK

16-3| 10556 k| k| x| 1 |[<ORBFEEUN PRESSER BAR CONN. LINK

17 17610 S IEIEIEIE 1 |z V/PRESSER FOOT BAR

18 34722 *[x|k|*x|x[ 1 [RALEAE P/BAR SLIDE BLOCK

19 15060 ¥ x|xx|x| 1 |[hiBzEELALL SCREW 5/16X24 L=16

20 10553-A [*|*|*|x|x| 1 [dhiIRZZTYL4E V/PRESER BAR EXTENSION

21 17042 k- *|=| 1 |hEZRTYY V/PRESSER BAR SPRING

21 10554 —[*|[=|-{*| 1 [|pWRzRTY_H V/PRESSER BAR SPRING

22 11879 x| *[x*|x 1 |hiBZ FFHS— L/ECCENTRIC COLLAR

23 10573 ¥k kx| x| 2 [thix FFHS—it SCREW7/32X32 L=11

24 19411-S | x| *|-1-|-| 1 |f#RZ (ZENFH) VIBRATING PRESSER FOOT

24 17086 =l =1*[*[-] 1 |z (9mm) V/PRESSER FOOT (9mm)

24 17086-A | -[-|~-|- 1 [ X (9mm) V/PRESSER FOOT (9mm)

25 17104 ¥kl —|-|-| 1 [ EHHLLC PINCH SCREW 11/64X40 L=6

25 10662 - - *]|* 1 [Pz &RL PINCH SCREW 5/32X40 L=6.5

25 17111 Fil i 1 [z IERC SCREW 5/32X40 L=6

_10_




VANE S -2 VA

HOOK, HOOK DRIVING SHAFT, ARM SHAFT(UPRIGTH)
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ME. T L

HOOK, HOOK DRIVING SHAFT, ARM SHAFT(UPRIGHT)

[m] =] — *,

o D I EE B 2% DESCRIPTION

PARTS NO.|@|@|D|@|@| QTY
1 17026 k| k| x| x| 2 |ILEIARILTIILE OIL FELT
2 10761 o I [ e 1 |SigmEALIE SET SCREW 6.75%24 L=11
3 10571 k[ k[ * x| 2 |LEHTFAFILIE/TFTH#EA2/LIE [SET SCREW 6.75X24 1=20
4 17026 T P Y [ e 1 | FT#EAZLITILE OIL FELT
5 17031 *{*|*x|*|x| 1 |FéaghS— H/DRIVING SHAFT COLLAR
6 7018 x| x| % % 2 | F#hS—1k SCREW 11/64X40 L=23
7 17009 AESEN SRS 1 | RuF#&hA— BED REAR COVER
8 8100 | & |k | & |k 2 | RyR#gEHNA—1E SCREW 9/64X40 L=6.5
9 17033 x-{*x|-|-| 1 |phE @ HOOK & BOBIN CASE BASE
9 17521 —| x| -] *|* 1 |hE 4 HOOK & BOBIN CASE BASE
9-1 17036 #*(-|*|-|-] 2 |hFEL HOOK SET SCREW
9-1 11953 ~*|-|*|*]| 3 [|hFLL SCREW 7/32X32 L=55
10 17033C [ *[--| 1 |DFEEFELS—M # ROTATING HOOK COMPLETE
10 17520 —|*|-|*|*| 1 |DFEHRES—ZA) A ROTATING HOOK COMPLETE
11 17034 *|-[*x|-|-| 1 [KELH—X BOBBIN CASE COMPLETE
11 17522 M EIEIE 1 |[FRELH—R BOBBIN CASE COMPLETE
12 17035 x| —|*|-|- 1 [FREY BOBBIN
12 18034 “t*x|-|*x[*x] 1 |HBE> BOBBIN
13 17021C | | % | | | * 1 |AiZ#¥v—(E) #4 GEAR (UPPER) W/SCREWS
13-1| 17021 *l*[x*l*| 1 [ZE#FY(L) ARM SHAFT GEAR (UPPER)
13-2°| 17022 k| k| kx| x| 2 |IEEHFVY—(E)IE SCREW 1/4X40 L=5
14 19554 k| k|*|*x| 1 |i[EHEAZIL A/SHAFT BUSHING(UPPER)
15 17020 x| x| x| 1 |3rdd ARM SHAFT (UPRIGHT)
16 17025 x[*| k| *[*| 1 |ITEWTAZIL A/SHAFT BUSHING(LOWER)
17 17023C | *|*|*|*|*| 1 [T#Xv—TF) @ GEAR (LOWER) W/SCREWS
17-1| 17023 ¥ [k x| %% 1 |TEFXVY—(TF) ARM SHAFT GEAR (LOWER)
17-2| 17022 # [k [*[*| 2 |FLEHFVY—(F)IL SCREW 1/4X40 L=5
18 17028C | *[*|*f*|*| 1 |F#¥vr— 4 H/SHAFT GEAR W/SCREWS
18-1| 17028 ¥|x|x[*|*x]| 1 |F#¥yv— H/DRIVING SHAFT GEAR
18-2 | 17022 #|*|*%|x|*x| 2 |Fé#Frv—it SCREW 1/4X40 L=5
19 17029 ®[x| %% x| 1 | TEhEA9)L H/SHAFT BUSHING (REAR)
20 17027 *|—|*|-]- 1 |F&h HOOK DRIVING SHAFT
20 35572 —[*[ -] *|*| 1 [Tk HOOK DRIVING SHAFT
21 17032 —|=-1*|-|- 1 [TFEhRIA2IL H/SHAFT BUSHING(FRONT)
21 | 17225 *-|-|--1 1 [|TF#hgiAzL H/SHAFT BUSHING(FRONT)
21 17558 === *|*| 1 [|THEHEIAZL H/SHAFT BUSHING(FRONT)
21 17519 -{*|-|-|-| 1 |FEH@EIA%IL H/SHAFT BUSHING(FRONT)
22 10522 =|*|=|*|*| 1 |TFepiA2/LL SET SCREW 6.75X24 L=14
23 30750 x| ®{x|*]| 1 |&EHESAUR CABLE BINDER
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TEVE% (8BV-1/8BLV~-1/8BLH-1)
BOTTOM FEED MECHANISM (8BV-1/8BLV-1/8BLH-1)
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T=EYE{Z (8BV-1/8BLV-1/8BLH-1)
BOTTOM FEED MECHANISM (8BV-1/8BLV-1/8BLH-1)

No. | M@ES |7(1|1| B% o
- el e An 1 DESCRIPTION
PARTS NO.|@|@ | @ | QTY
1 17089 * x| - 1 |#HR (9mm) THROAT PLATE (9mm)
1 17089-A | = =] *]| 1 |#4k(9mm) THROAT PLATE (9mm)
2 6031-01 | * | - | - 2 |§#iRik SCREW 11/64X40 L=9
2 17559 - *|*| 2 |$HRiE SCREW 11/64X40 L=55
3 17092-H | *| - | - 1 |$HRSE N/P. SUPPORTING PLATE
3 17554-H | - | = | * 1 fﬂﬁm‘* N/P. SUPPORTING PLATE
4 17093-01 | *# | = [ = | 4 |$tip= SCREW 9/64X40 L=65
5 17645C | * | * | - 1 iix‘wi(#auﬁ) # BINDING PLATE COMP.
5 17700 -|-1= 1 [EYIR(HEY) BINDER PLATE
6 17079 * | x| * 2 | AF—1kRe BINDER SCREW
7 17080 #| x| -| 2 [INAUF—1kF vk BINDER NUT
8 13271 x| %[ %] 1 |/NA5— 2A-14-6 (7 3>/)BINDER (2A-14-6) OPTION
9 13256 | [ — 1 |7—7EA TAPE GUIDE
10 17104 x|x|-| 1 |F—FER/L SCREW 11/64X40 L=6
11 11142 * | x| - 1 |[F—TEARLET Y — WASHER
12 17071 *| % | % 1 |FEYERRTYST SPRING
13 17064 x| *x| 1 [EYRSELAL SCREW 9/64X40 L=7
14 17070 ¥ x| x| 1 |EUBETvv— WASHER
15 17644 * | % | * 1 [ZEYk FEED ROCK SHAFT BASE
16 17069 *| | % 1 |ZEYUkEE FEED ARM BASE
17 17104 | x| % 2 |EYERBIE SCREW 11/64X40 L=6
18 17073 *|=1-1 1 [ZEYEOmm) FEED DOG (9mm).
18 17561 === 1 |ZEY#E LV(9mm) FEED DOG (8mm)
18 17565 -|-f*| 1 |ZEYE LHTmm) FEED DOG (7mm)
19 17076 *| x| % 2 |FEYELE SCREW 1/8X44 L=4
20 17072 *|*|*| 1 [EYRErHRU HINGE SCREW
21 17635 * | x| * 1 |3EYsh FEED DRIVING ROCK SHAFT
22 17063 * x| x| 1 [EYsth>— FEED DRIVING ROCK SHAFT COLLAR
23 | 12421 * | * | * 2 |EY#hS—I1E SCREW 11/64X32 L=4
24 17064 *| x| * 1 [ZEY#@ELLl SCREW 9/64X40 L=7
25 17642C | *|-|-| 1 [ZEYEEEED FEED FORK W/PIN
25 17675C | - | *| x| 1 [FEYEBE(EMD FEED FORK W/PIN
26 17642 #|-1- 1 |EYERS FEED FORK
26 17675 x| 1 [ZYEDE FEED FORK
27 17643 * | % | % 1 [EYVEBEEY FEED FORK PIN
28 37116 x| x| 2 [EYEBEL SCREW M6X0.75 L=5
29 10728 * | %] * 1 |[FEVESHEE BN 6X6 OIL WICK 6X6
30 17636 x| -1 -1 1 |FEVEESE FEED ROCK SHAFT CRANK
30 17674 M EIE 1 | EYUFEESDE FEED ROCK SHAFT CRANK
31 17638 * | *| x| 2 [FEYFEELZFEZHRL PINCH SCREW M6X1 L=12
32 17637 x| x| % 1 [BYFELEDIFEEY FEED SHAFT CRANK PIN
33 10636 x| x| x| 1 [FEYEESZEE TV NUT
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YRR (8B-1/8BL-1)
BOTTOM FEED MECHANISM (8B-1/8BL-1)




T#EYRE{Z (8B-1/8BL-1)

BOTTOM FEED MECHANISM (8B-1/8BL-1)

No. | M&&ES |_ |+ | A% 5
T e DESCRIPTION
PARTS NO. (@ |@| QTY
1 17221 * | - 1 |$tiR THROAT PLATE
1 17513 - | * 1 |$tiR THROAT PLATE
2 6344 * | - 2 |EHRiE SCREW 3/32X56 L=5
2 7041 - * 2 |&#HRIE SCREW 1/8X44 =7
3 17222-A | % | - 1 |#HRZE6mm) THROAT PLATE SUPPORT
3 17514 - * 1 |#RES THROAT PLATE SUPPORT
4 17223 *| - 2 |#REE SCREW 9/64X40 L=11
4 31092 -1 *| 4 |#HEREE SCREW M4X0.7 L=12
5 17224 *| - 1 |#HR#EEEIR THROAT PLATE ASSIST
6 8100 * 4 | §HiR4dEBiRAE SCREW 9/64X40 L=6.5
7 17202 % | - 1 |RXyFEiR BED PLATE
7 17502 | * 1 |NvFLEiR BED PLATE
8 8016 * | - 4  (RwkEiRIE SCREW 9/64X40 L=5.5
8 8100 -l*| 4 |NyFEt#ut SCREW 9/64X40 L=6.5
9 17717 % - 1 [EYLET#H# FEED LIFTING SHAFT
9 17733 S E: 1 |EY LT FEED LIFTING SHAFT
10 17715 * | * 1 |[EYLETFTESE CRANK
11 1365 * | * 1 | EYETESEERL PINCH SCREW 15/64X28 L=16
12 17718 #] % 1 |FEYETFTOYFERLC HINGE SCREW 9/32X28 L=10
13 11426 * | * 1 |FEYETOvFERCIEER "E” RING
14 17063 * | * 1 |FEYLET#AS— FEED LIFTING SHAFT COLLAR
15 15055 * | * 1 |ZEYETE#HS—IE SCREW 11/64X32 L=9
16 17203 * | - 1 |25 —hi— BED END COVER
17 12113 * | - 2 | HE—hR—ik SCREW 3.4X36 L=4
18 17220-A | % | = 1 |%Ys FEED DOG (6mm)
18 17512 | * 1 [FEYHE FEED DOG
19 17232 *| -1 1 [yt SCREW 9/64X40 L=7
19 17515 -| * 1 [EYsELE SCREW 9/64X40 L=6
20 17218 x| - 1 |FEYxs FEED BASE
20 17510 —| * 1 |ZFEYLXE FEED BASE
21 17215-A | x| - 1 | EYE FEED ROCK SHAFT
21 17507 - * 1 | EYEh FEED ROCK SHAFT
22 17226 x| - 1 |FEYEETAUR FEED BASE GIB
22 17511 | * 1 |[ZEYEETAYKR FEED BASE GIB
23 12347 x| -] 2 |[REYEATAVRLE SCREW 3.4X36 L=6.5
23 8100 -1 * 2 |[EYEETAYRL SCREW 9/64X40 L=6.5
24 17063 * | * 1 | EYEHT— FEED ROCK SHAFT COLLAR
25 12421 x| * 2 |EYEHS—IE SCREW 11/64X32 L=4
26 17712 x| - 1 [EYEESFE FEED CRANK
26 17732 - | * 1 |[REYUEESE FEED CRANK
27 | 17638 x| *| 2 |RYUFEESZFESHRLC PINCH SCREW M6X1 L=12
28 17716 x| x| 1 |EYEESFEY CRANK PIN
29 11953 * | * 2 |RYERESFELIE SCREW 7/32X32 L=55
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FEED REVERSING MECHANISM
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WIS

FEED REVERSING MECHANISM

A = | 'l_ o *
No- | Ebaas i R e e e o] DESCRIPTION

PARTSNO.|m|m|m|@m|@| aTy

Wl |||

1 17713 R e 1 | ETFHL FEED CAM.UD
2 10766 k|- |- 2 | ETFAhHLLE SCREW  1/4X32 L=7
3 17714 ¥ %] - - |- 1 |[ZEYLETFOyk FEED ROD,UD
4 17041 )% |~ ~] - 1 |EYLETAvyRIILE OILING FELT
S 10723 L I I e 1 |ZTILRRZ OIL FELT STOPPER
6 17616 RIS 1 |EYHL FEED ECCENTRIC CAM
7 17019 |k k[ k| ok 2 |[FEYHLIE SCREW 1/4X40 L=15
8 17617 | k| k| k| ok 1 |EYEFEOVE FEED C/ROD COMPLETE
9 30066 AR 2 |RYEREovR#ERL PINCH SCREW M5X0.8 L=12
10 17617C | * | * [ * [ x| * 1 [EYEEOVE(F) FEED G/ROD COMPLETE
11 17629 k| *| k] * 1 |BEYEROYRIILE OILING FELT
12 17711 |- -|-]- 1 [EYDyK FEED ROD
12 17731 | #] - J=tl= 1 [FEYovk FEED ROD
12 17618 |-l %=]-1- 1 |EYovF FEED ROD
12 17671 |- - *|=* 1 |EYayk FEED ROD
13 17621 ARSI 1 |EYESEE FEED CONNECTION PIN
14 8042 ® k| x| %] * 1 |FEUEEE L SCREW 11/64X40 L=5
15 17619 N N Y 1 | EYUERE FEED GUIDE BLOCK
16 17622 IR IR 1 |EYIEE FEED REGULATING
17 17620 k]| x| * 1 |[EYEREY FEED GUIDE PIN
18 10726 AR RN 1 PEYEREVHES OIL WICK 6X6 L=30
19 15038 $ | k| w] x| * 1 |BEYEAREVILE RUBBER
20 37185 K| k| K| ® | * 1 [EYEREVL SCREW M6X0.75 L=6
21 17628 x| k| %] x| * 1 |Li—ErhlZRiTs SET PLATE
22 31092 k| k] x| * 2 L=t RhULFEFELE SCREW M4X07 L=12
23 30078 ARIEIEAE: 2 |[EvhlRitETyviv— WASHER
24 17627 | x| % x| * 1 |([Ln—Evhl LEVER PIN SCREW
25 37026 AEIEIEIE: 1 |Li—ErfliE SCREW M6X0.75 L=8
26 17623 1AEIEIEAE: 1 |EYHEES FEED REGULATING BASE
27 17624 w |k )k x| * 1 pEYHEEGARIL F/R BASE BUSHING
28 8097 IEIEIEIE: 1 [FEYREEAZILIE SET SCREW 15/64X28 L=5
29 | 12361 wla|x| x| x| 4 |FEYBHSLE SCREW 13/64X32 L=14
30 17626 x| -|*|-|- 1 |[XYBERR 6.0 INDICATING PLATE
30 17676 -] % * 1 |EYBER 65 INDICATING PLATE
31 17093-02 | * | * | * | * | * 3 EYBRiRIE SCREW 9/64X40 L=6.5
32 18027 ]| ] 1 [EYHAESHLA— REVERSE FEED LEVER
33 18028 T EIEIEAR: 2 |L—ERlikin SCREW M5X0.8 L=5
34 13416 * | k[ k| k| *® 1 |RYFRSHO—L vk KNURLING TOOL
35 8158 ol S Y I 1 |L3—FR—)L(3.17) FEED REGULATOR BALL
36 8157 ] x]x] %] * 1 |Lnn—2FYy FEED REGULATOR SPRING
37 17625 w k| ] k| * R EUE:TAC W) FEED ADJUSTING PIPE
38 18026 | x| x| %] * 1 |Ln—RFYg SPRING
39 20322 IEIEIERE: 1 |#erRTIVT= SPRING HOOK PLATE
40 37136 IS EA 1 [TV TZ21E SCREW M5X08 L=10
41 17603 |k | k] %] * 1 |7—LlEhN— ARM SIDE COVER
42 8100 AEIEIEA 2 | 7—LiEh—1t SCREW 9/64X40 L=6.5
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THREAD GUIDE, THREAD TENSION




BT, RTIFEIR

THREAD GUIDE, THREAD TENSION

axEa e #
No. | BIGES - MY ETE: k2 P DESCRIPTION
PARTS NO. g g ?E, gg E‘é QTY
1 10682 x| k] k| *]| * 1 |ERENL) THREAD GUIDE (UPPER)
2 11160 R RN T | ERENS) THREAD GUIDE (MIDDLE)
3 10759-A | * | *|*| * | * 1 |ERENT) THREAD GUIDE (LOWER)
4 10685 *[* )% [**x| 3 |EAEE SCREW 3.4X36 L=6.5
5 10760 ¥ %[ %| 1 |@EHREZTILE FELT FOR THREAD GUIDE
6 19421 ¥ k| x| x|*]| 1 |FAFK TENSION BRACKET
7 19531 I EJERE S ES 2 |FHFm TENSION DISC
8 19532 *x|*|*|%x| 1 |h—mD TENSION RELEASING WASHER
9 19533 **k[k]x|x| 1 |@ERTILT 14 TENSION DISC SPRING 1.4
10 28206 x| x|*x] 1 |O—LybrRbysi— T/THUMB NUT STOPPER
11 19513 ¥ k| k| *|* 1 o—LvkFvbk TENSION THUMB NUT
12 10793 IR 1 | IHEEY RELEASE PLUNGER
13 10678 AEIEIEIE: 1 |RB5H1R TENSION RELEASE LEVER _
14 19422 #|lxlxlxlx] 2 [|DIHEHEHL HINGE SCREW 9/64X40 L=25
15 19421C-A| * | x| x| *|*]| 1 |FAFHK & 14 T/BRACKET (1.4) COMP.
16 19512 * x| x|xx|] 1 |[HRFFEGE TENSION SCREW STUD
17 10689 AR IEIEIE: 1 |[REIRTYY THREAD TAKE-UP SPRING
18 10694 * kx| x|*| 1 |ZEMD THREAD CONTROLLER DISC
19 B118319 || *|*|%|*x| 1 |=Z&mit SCREW 3/32X56 L=6.0
20 19534 AR 1 Oo—LvkF+vhk TENSION THUMB NUT
21 19474C | = *|*]|*|*| 1 |FAFER K 14 TENSION BRACKET(1.4) COMP.
22 15007 ¥kl xx] 1 |RFFHEERL SCRELW 9/64X40 L=10
23 4221 IR 1 |ESEZ OIL WICK RETAINER
24 10690 | x|x|x|x| 1 |ZRTUHTS2 TAKE-UP SPRING STOP
25 10650 x| xlx|x| 1 |RFYLTZIE SCREW 3.4X36 L=6
26 15062 # k| x| %[ %] 1 |KLkH THREAD RETAINER
27 15055 «|*|*x|x|*x| 1 |FBFHEL SCREW 11/64X32 L=9
28 10720 *|x|x[%|x| 1 |RDPIHEAER) RELEASE LEVER ROD
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BELT GUARD, FINGER GUARD

Synchrotizer support rod

Finger guard




NIV =R 24— —F

BELT GUARD, FINGER GUARD

No. | SIRES MR B 8% DESCRIPTION
PARTS NO. |m|o|o|@m|m| QTY
||| |
1 13425C | # || *| x| * 1 | RNILbH—F 358 BELT GUARD COMPLETE
2 13426 K| k| k]| 1 NI H—FEh— BELT GUARD COVER
3 13427 ¥|®[*|x|*x| 2 |NJMH—FILLE BELT GUARD SET PLATE
4 13425 ¥k x[x| 1 |NJIMH—FKE BELT GUARD BODY
5 13420C | *|*|*|*| * 1 | RNILEH—F #H BELT GUARD COMPLETE
6 6339 | %] | %] * 2 | N)LhH—FLEAh/A—1k SCREW 1/8X44 L=4.0
7 18417 * k|| x| * 1 | NJILEH—FARELE (A) SCREW 4.5X32 L=8.0
8 11162 x| x|*| x| 1 [RJLEH—EEREL(B) SCREW 3.4X36 L=54
9 14024 % x| x| x| x| 2 [RIMH—FIELEIFHL SCREW 3/16X32 L=95
10 16287 IEIEIEIE: 2 |HEEEERCTYSv— WASHER
11 50103 | x| x| %] * 2 |[ik2:EiERCHuE NUT
12 10561 AEIEIEIE: 2 |SIEH—F1E(F) SCREW 11/64X32 L=6.5
13 11142 k| ®|x|x|x| 2 |NIH—FIE(F)Tyi+—  |WASHER ,
14 13432C | * | * | *| x| * 1 [N —F #(cE) BELT GUARD COMP. (FOR CE)
15 13428 *|*%|%[*|*| 1 [RIEH—F#HBH—F B/GUARD SUPPORT GUARD
16 15081 *[xk[*|x|x]| 2 |WHBIH—FARRAC WOOD SCREW
17 11142 k||| x| 2 (FEEIH—FRRLCTvIv— WASHER
18 11830 *| k| kx| x| 1 |WHBIH—FIERC THUMB SCREW 9/64X40 1=58
19 13429 x|kl x] x| 1 |RILH—FHBIR SUPPORT PLATE
20 15081 x| x| x| x| 2 |#BIRARC WOOD SCREW
21 11142 kx| x*x| x| 2 [|[HEIRKQLCTVv— WASHER
22 30168 x| *| x| x| 1 |BHEBXZE SYNCHRONIZER SUPPORT
23 50409 kx| *|*| 2 |BHEBEXZEFVE NUT
24 19470 ®|*|x[*|*| 1 |ZqH—H—-F FINGER GUARD
25 10749 x| k|| x| 1 |[HBZEGH-FEH) FINGER GUARD SET SCREW
26 10677 AEIEIEIE: 1 (SRR Ry v— WASHER
27 17372-A | *| x| *| x| x| 1 |BHEBIZIAEG-FELR) SYNCHRONIZER SUPPORT
28 50409 I IEIE: 1 |BHEZAESTVE NUT
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(DI

ACCESSORIES

No. =) = ==

Hifi ] ] s oS DESCRIPTION
PARTS NO. |o|@|@|@m|m| QTY
||| w

1 8118 *| k| ®| k| * 1 [FSA4/\—(X) SCREW DRIVER (LARGE)

2 8120 AEIEIEIE: 1 |FZA\—(h) SCREW DRIVER (MIDDLE)

3 8121 k| x| %] * 1 |FZA0/3—Uh) SCREW DRIVER (SMALL)

4 19473 # | %] % | * 1 | +FFZA4/1— SCREW DRIVER (CROSS TYPE)
5 19462 IEIEIEIE: 1 | AHRLF(0X11) DOUBLE HEAD WRENCH

6 19461 AEIEIEAE: 1 [RsF (6XT) SPANNER (6 X 7)

7 19457 w %] x| %] * 1 |7RALUF (2.5mm) HEXAGON WRENCH (2.5 mm)
8 19458 * k| %] %[ * 1 |FRAL2F (3.0mm) HEXAGON WRENCH (3 mm)
9 19459 *| % || %] % 1 |7RBLUF (4.0mm) HEXAGON WRENCH (4 mm)
10 17035 k| -|*|-|-| 6 |[RE> BOBBIN

10 18034 —|*|-|x|*| 6 |KREY BOBBIN

11 NO116 ~|=|*|*|*| 3 |#DPX17 #16 NEEDLE DPX17 #16

11 NO118 x|x|-|-|-| 3 |&#DPX17 #18 NEEDLE DPX17 #18

12 8132-A | #*|*|*x|*x|*| 1 |ER% ACCESSORY PACK

13 8124 *| k| k| K| * 1 [E=——nH—(K) VINYL COVER

14 11193 AIEIEIE: 1 [R(R) OIL

15 8125 * %[ x|x| 1 |EEL OILER

16 17227C | *|*|-|-|-| 1 |ER & CLOTH EDGE GUIDE COMP.
17 17227 «|x|-|1-|-| 1 |EHiK CLOTH EDGE GUIDE PLATE
18 17228 ¥|*x|-|-|-| 1 |EHEoD—S— CLOTH EDGE GUIDE ROLER
19 17229 ¥|x|-[-|-]1 1 |ERO—5—EHU CLOTH EDGE GUIDE SCREW
20 7047 *|*|-1-|-| 2 |EHL ' SCREW 9/64X40 L=12

21 30025 ¥l x{-]-]1-] 2 |ERLETYIr— WASHER

22 17037 x| x|x| x| 1 [HE OIL PAN

23 19465 ¥ x| x|®| x| 1 [F#FEEEVE BOBBIN WINDER COMPLETE
24 17082 wlx|x|x| x| 1 [{ZY 500L CHAIN (500 mm) WITH HOOK
25 17081 *|x|x|%|%| 1 |BEFEVr KNEE LIFTER COMPLETE
26 13260 -{-|*[*|=-] 1 |F—T%K TAPE STAND

27 13263 | -l*|*|-| 1 |72 TAPE STAND BAR

28 13264 -|=*|*|-| 1 |T—F2HEEFV TAPE STAND BAR NUT

29 13261 -|=-l*|*|-| 1 |[T—FBEHFT— TAPE STAND BAR COLLAR
30 7047 “|=l*|*|-] 1 |—72Eh5—1 SCREW 9/64X40 L=12

31 35254 x[*|x]x|*x| 1 |fiLtvhk THREAD STAND COMPLETE
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T-rEam—ER
GAUGE PARTS LIST

8BLH-1
I . y/] i J T
e NI F7un Tmii &ﬁ;%
GAUGE NEEDLE PLATE FEED PLATE
B ~ PRESSER FOOT PRESSER FOOT |
A 29 37
. —REHLA @O
For General 1144
Tublar Sewling 1 8.3 8
| 312
17089-A 17073-A 17086-A
15
> 29
P, —RE#VH
Narrow width for General
Tublar Sewing
58
17086-B1
9.7 28 37
> - -— 16
— ~ 1.1
KAELTROA () EF E | ©O
For Piping (Right Side
or Piping (Rig ) = . .
|32 | 2
17113 17105 : 17086-B2 17083-B2
' 16
. 1.1 o 26
NLET80A (k)
For Piping (Left Side) ' 38 7
36
17086-B3 17083-B3
¥ 1 15
62 3] || ©O
T hRVE 17113-B5
For Small Goods s _ ’
11 I__!__a . 5
[Lse
17112-B5 17105-B5 17086-B5 17083-B5

*1 MBtEFBRTY.
¥1 Sub needle plate is required.



- B R—FeR
GAUGE PARTS LIST

. L I FHAYT JFAYT
*2 GAU;E NEEDLE{PiATE FEED PLATE IR QUTER
PRESSOR FOOT | PRESSOR FOOT

292 83 37
|, omm | @O
Standard 9mm o

3T 11 124
B 17
19 5
17089 17073 17086
68 37

7 mm -
: B 11
—— 173 - 156
36
17090 17074 17087
5 37
3] O
T RIS
5 124
b i I 17
2
17091-A 17075-A 17108-B

X2 ¥—IH91 X, S LUHEOEMNRETORETT,
%2 Gauge size is length from needle point to left edge of needle plate.



SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho, Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561 (Overseas dept.)
FAX: 81-47-420-3560

E—mail: export@seiko—sewing.co.jp
http://www.seiko—sewing.co.ip./
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T 273-0018 FE R faiEi RHET2-13-6
TEL: 047-420-3561, IP& % : 050-3535-3491
FAX: 047-420-3560
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